
  

  
 

  

  
 

    

         

  
  

    

  

       

                

            

      

         

  

 
              

          

                      
                     

                  
               

                   
 

                 
   

                
                

                  
     

                    

                   

                  
   

              

Permit Fact Sheet 
General Information 

Permit Number WI-0000825-10-0 

Permittee Name 
and Address 

Ahlstrom NA Specialty Solutions LLC 

600 Thilmany Road PO Box 600, Kaukauna, WI 54130 

Permitted Facility 
Name and Address 

Ahlstrom NA Specialty Solutions LLC 

600 Thilmany Road 
[...]
3. After consideration of the factors listed in s. NR 111.13, Wis. Adm. Code, the department has 
concluded that the existing CWIS is considered the best technology available to achieve the 
maximum reduction in entrainment. 

4. BTA determinations will be reviewed at the next reissuance and at subsequent reissuances in 
accordance with ch. NR 111, Wis. Adm. Code. In subsequent permit reissuance applications, the 
permittee shall provide all the information required in s. NR 111.40(2)(b), Wis. Adm. Code unless 
a request to reduce the information required has been submitted by the permittee and 
accepted by the department, as allowed by s. NR 111.42(1)(a). 

5. The BTA includes requirements for monitoring and inspection of the CWIS and other 
requirements and terms; please see the permit for those requirements. 



 
 

 
 

 
 

 
At

ta
ch

m
en

t 1
-A

er
ia

l V
ie

w
 o

f T
hi

lm
an

y 
CW

IS
 



    

 

  

           
       

                 
                 

             
               

                
                
     

               
 

       
  

 
 

 
  

 
 

 
 

  
 

       

        
         

           
           

         
      

  
 

         

       
       

         
         

      
  

 
 

 
  

 
 

 
 

  
 

       
       

  
 

        

 

  
 

State of WisconsinState of WisconsinCORRESPONDENCE/MEMORANDUM 

DATE: June 28, 2023 

TO: Amanda Perdzock WY/3 

FROM: Rachel Fritz WY/3 

SUBJECT: Water Quality-Based Effluent Limitations for Ahlstrom NA Specialty Solutions LLC 
Thilmany WPDES Permit No. WI-0000825-10-0 

This is in response to your request for an evaluation of the need for water quality-based effluent 
limitations (WQBELs) using chapters NR 102, 104, 105, 106, 207, 210, 212, and 217 of the Wisconsin 
Administrative Code (where applicable), for the discharge from Ahlstrom NA Specialty Solutions LLC 
Thilmany in Outagamie County. This facility discharges to the Fox River, located in the Fox 
River/Appleton Watershed in the Lower Fox River Basin. This discharge is included in the Lower Fox 
River TMDL as approved by EPA. The evaluation of the permit recommendations is discussed in more 
detail in the attached report. 

Based on our review, the following recommendations are made on a chemical-specific basis at each 
outfall: 

Outfall 001 Secondary Treatment Plant Effluent 

Parameter 
Daily 

Maximum 
Daily 

Minimum 
Monthly 
Average 

Six-month 
Average 

Rolling 12-
Month Average 

Footnotes 

Flow Rate 1 
BOD5 1 
TSS 2, 3 

Interim limits 21,720 lbs/day 11,316 lbs/day 
Final TMDL limits 9,162 lbs/day 4,089 lbs/day 

pH 9.0 s.u. 6.0 s.u. 1 
Mercury 4 
Total Residual 
Halogens 

38 ug/L 38 ug/L 5, 6 

Phosphorus 1 
Temperature 1 
Acute WET 7, 9 
Chronic WET 8, 9 

Outfall 003 Noncontact Cooling Water 

Parameter 
Daily 

Maximum 
Daily 

Minimum 
Monthly 
Average 

Six-month 
Average 

Rolling 12-
Month Average 

Footnotes 

Flow Rate 1 
Temperature 10 
Total Residual 38 ug/L 38 ug/L 6 
Halogens 



Outfall 011 001 & 012 Combined Load 
Daily Daily Monthly Six-month Rolling 12- Footnotes 

Parameter Maximum Minimum Average Average Month Average 

Flow Rate 
BOD5 

Phosphorus 
13,632 lbs/day 6,987 lbs/day 

1 
2, 11 
3, 12 

LCA Interim Limit 1.0 mg/L 
HAC Interim Limit 0.8 mg/L 
Final TMDL limits 115 lbs/day 38 lbs/day 

Footnotes: 
1. Monitoring only 
2. The BOD mass limits and interim TSS mass limits are categorical limits based on ch. NR 284, 

Wis. Adm. Code. These limits are not addressed in this memo and may need to be adjusted based 
on current production. 

3. The final mass TSS and phosphorus limits are based on the Total Maximum Daily Load (TMDL) 
for the Lower Fox River to address phosphorus water quality impairments within the TMDL area. 
The permit includes a compliance schedule ending on 12/31/2023 to meet the final TMDL limits. 

4. The effluent data showed no reasonable potential to exceed the WQBELs for mercury. The 
permit should include monitoring and a requirement to continue PMP efforts and maintain 
effluent quality at or below current levels 

5. Total halogen limits and monitoring are only required at Outfall 001 when chlorine or other 
halogens are used in the wastewater treatment system. 

6. Additional limits to comply with the expression of limits requirements in ss. NR 106.07 and NR 
205.065(7), Wis. Adm. Codes, are included in bold. 

7. After consideration of the guidance provided in the Department's WET Program Guidance 
Document (2019) and other information described above two acute WET tests per year are 
recommended in the reissued permit. According to the State of Wisconsin Aquatic Life Toxicity 
Testing Methods Manual (s. NR 219.04, Table A, Wis. Adm. Code), a synthetic (standard) 
laboratory water may be used as the dilution water and primary control in acute WET tests. 

8. After consideration of the guidance provided in the Department's WET Program Guidance 
Document (2019) and other information described above two chronic WET tests per year are 
recommended in the reissued permit. The Instream Waste Concentration (IWC) to assess chronic 
test results is 13%. According to the State of Wisconsin Aquatic Life Toxicity Testing Methods 
Manual (s. NR 219.04, Table A, Wis. Adm. Code), chronic testing shall be performed using a 
dilution series of 100%, 30%, 10%, 3% & 1% and the dilution water used in WET tests conducted 
on Outfall 00` shall be a grab sample collected from Lower Fox River. 

9. Sampling WET concurrently with any chemical-specific toxic substances is recommended. Tests 
should be done in rotating quarters, to collect seasonal information about this discharge and 
should continue after the permit expiration date (until the permit is reissued). 

10. The following temperature limits are required at Outfall 003: 
Weekly 
Average 
Effluent 

Limitation 

Daily 
Maximum 
Effluent 

Limitation 

(°F) (°F) 
MAY 75 
JUN 88 
JUL 88 102 
AUG 87 101 

        
  

 
 

 
  

 
 

 
 

  
 

 

           
        

          
          
           

  
    
                  

                   
     

                 
               
               

                
             

       
                

        
                 

        
             

              
              

              
                

             
              

             
               

                
                  

             
            

              
            

          

 

 
 
 
  

 
 

 
 

    
   
   
   
   



Weekly 
Average 
Effluent 

Limitation 

Daily 
Maximum 
Effluent 

Limitation 

(°F) (°F) 
SEP 87 120 
OCT 81 

 

 
 
 
  

 
 

 
 

    
   
   

                   
                  

    
                

               
                 

    

               
             

 

        

        
      
       

       
       
        

11. In addition to the listed limits, the combined load of Outfalls 001 and 012 is limited in May 
through October to the wasteload allocation from ch. NR 212 , Wis. Adm. Code listed in tables in 
the current permit. 

12. Under the phosphorus MDV, a level currently achievable (LCA) interim limit of 1.0 mg/L should 
be effective upon permit reissuance. A compliance schedule may be included in the permit until 
the highest attainable condition (HAC) limit of 0.8 mg/L can be met. The final WQBELs are the 
TMDL-based mass limits. 

Please consult the attached report for details regarding the above recommendations. If there are any 
questions or comments, please contact Rachel Fritz at Rachel.Fritz@wisconsin.gov or Diane Figiel at 
Diane.Figiel@wisconsin.gov. 

Attachments (3) Narrative, Thermal Table & Map 

PREPARED BY: ______________________________ Date: ______________ 
Rachel Fritz, PE, 
Water Resources Engineer 

E-cc: Barti Oumarou, Wastewater Engineer NER/Oshkosh 
Jason Knutson, Wastewater Section Chief WY/3 
Diane Figiel, Water Resources Engineer WY/3 

mailto:Diane.Figiel@wisconsin.gov
mailto:Rachel.Fritz@wisconsin.gov


  

    
       

 
     

         
 

    

    
 
 

     

   
             
              

                   
                

                
              

               
   

            
              

              
              

    

                 

              
 

                
        

                  

                
                 

           
                

                
               
                 

               

Attachment #1 

Water Quality-Based Effluent Limitations for 
Ahlstrom Munksjo NA Specialty Solutions LLC Thilmany 

WPDES Permit No. WI-0000825-10-0 

Prepared by: Rachel Fritz 

PART 1 BACKGROUND INFORMATION 

Facility Description 
Ahlstrom Munksjo NA Specialty Solutions LLC in Thilmany manufactures unbleached kraft pulp and 
specialty kraft paper products such as pressure-sensitive release liner, and industrial and food packaging. 

Most of the source water for process use and noncontact cooling water use is intake from the Lower Fox 
River. The mill treats the intake water for process use with sodium hypochlorite, bromide, alum, and 
polymer to remove solids and inhibit microbial growth. The mill treats the intake water for noncontact 
cooling use with sodium hypochlorite to inhibit microbial growth and dechlorinates it with sodium 
bisulfite. Ahlstrom Munksjo-Thilmany also utilizes a small amount of potable water provided by the City 
of Kaukauna. 

Outfall 001: Wastewaters from pulping operations at Ahlstrom Munksjo-Thilmany are pH neutralized 
and pretreated in a 30-million gallon aerated lagoon (12-day hydraulic retention time) seated upon 
bedrock (unlined). The aerated lagoon is equipped with seven surface aerators. Pulping wastewaters are 
then pumped from the aerated lagoon to the reactor basin of an oxygen-enriched, activated-sludge, 
secondary treatment system. 

Paper mill wastewaters pass through a trash rack and are then pumped to a primary clarifier. Effluent 

wastewaters combine with pulp mill wastewaters from the aerated lagoon. Primary clarifier effluent may 

Phosphorus and nitrogen are added to the reactor basin influent (i.e., primary clarifier effluent) to provide 
the necessary nutrients for proper biological activity. 

are operated in parallel. Secondary clarifier effluent is discharged to the Lower Fox River via Outfall 001. 

Outfall 003: Two noncontact cooling water discharges combine prior to discharge to the Fox River via 
Outfall 003. The larger flow, which ranges from 15 to 50 MGD, consists of noncontact cooling water 
from the Number 3 Turbine condenser. The second source is the 
condenser blow heat system. Depending on the pulping rate, this second flow occurs for approximately 15 
minutes every 45 to 90 minutes. The combined discharge from Outfall 003 occurs for approximately six 
months of the year, May through October. During cooler months the combined flow of noncontact 
cooling water is diverted back to the intake water treatment plant to recover heat. The noncontact cooling 
water is dechlorinated with sodium bisulfite prior to discharge to the Lower Fox River. 

Page 1 of 25 
Ahlstrom Munksjo NA Specialty Solutions LLC Thilmany 



  

    
       

                  
 

                
                 

                 
            

               

    
               

   
 
       

  
 

 
 

  
 

 
 

 
  

 

       

        
        

           
           

         
       

       
       

        

      
  

 
 

 
  

 
 

 
 

  
 

       
       

  
 

        

        
  

 
 

 
  

 
 

 
 

  
 

       

          
       

         
           

Attachment #1 
Outfall 012: The aerated lagoon, which holds pulp mill wastewaters, is not sealed. A small portion of the 

Outfall 011 represents the combined BOD and phosphorus load from Outfalls 001 and 012. Outfall 015 
represents the combined thermal load from Outfalls 001 and 003. The permit also includes Outfalls 016 
and 017 for overflow discharges from the clarifiers in the intake water treatment plant. Neither of these 
outfalls have been utilized over the course of the current permit term. 

Attachment #2 is a map of the area showing the approximate location of the outfalls. 

Existing Permit Limitations 
The current permit, which expired on December 31, 2021, includes the following effluent limitations and 
monitoring requirements. 

Outfall 001 Secondary Treatment Plant Effluent 

Parameter 
Daily 

Maximum 
Daily 

Minimum 
Monthly 
Average 

Six-month 
Average 

Rolling 12-
Month Average 

Footnotes 

Flow Rate 1 
BOD5 1 
TSS 3 

Current limits 21,720 lbs/day 11,316 lbs/day 
Final TMDL limits 9,162 lbs/day 4,089 lbs/day 

pH 9.0 s.u. 6.0 s.u. 4 
Mercury 5.4 ng/L 5 
Phosphorus 1 
Temperature 1 
WET 1, 6 

Outfall 003 Noncontact Cooling Water 

Parameter 
Daily 

Maximum 
Daily 

Minimum 
Monthly 
Average 

Six-month 
Average 

Rolling 12-
Month Average 

Footnotes 

Flow Rate 1 
Temperature 1 
Total Residual 
Halogens 

38 ug/L 38 ug/L 

Outfall 011 001 & 012 Combined Load 
Daily Daily Monthly Six-month Rolling 12- Footnotes 

Parameter Maximum Minimum Average Average Month Average 

Flow Rate 
BOD5 

Phosphorus 
13,632 lbs/day 6,987 lbs/day 

1 
2 
3 

Current limits 1.0 mg/L 
Final TMDL limits 116 lbs/day 39 lbs/day 

Page 2 of 25 
Ahlstrom Munksjo NA Specialty Solutions LLC Thilmany 



  

    
       

        
      

 
 

       
        
        
        
        
        

  
    
                   

                  
    

                
               

                 
            

               
 

 
        
               

            

   
    

     
                

             
               

 
                  

               
                  

               
                 

        
    

    
       

                
                 

                     

Attachment #1 

Outfall 015 001 & 003 Thermal Load 

Parameter 
Daily 

Maximum 
Daily 

Minimum 
Weekly 
Average 

Six-month 
Average 

Rolling 12-
Month Average 

Footnotes 

Temperature 7 
June 89 oF 
July 89 oF 

August 93 oF 
September 92 oF 

October 94 oF 

Footnotes: 
1. Monitoring only 
2. In addition to the listed limits, the combined load of Outfalls 001 and 012 is limited in May 

through October to the wasteload allocation from ch. NR 212 , Wis. Adm. Code listed in tables in 
the current permit. 

3. The listed current permit limits for TSS and phosphorus are technology based limits. The permit 
includes a compliance schedule ending on 12/31/2023 to meet the final TMDL limits. 

4. These limitations are not being evaluated as part of this review. Because the water quality criteria 
(WQC), reference effluent flow rates, and receiving water characteristics have not changed, 
limitations for these water quality characteristics do not need to be re-evaluated at this time. 

5. 
variance. 

6. The IWC for chronic WET was 11.6% 
7. These temperature limits became effective August 31, 2021. The limits apply to the flow-

weighted temperature of the calculated combined discharges from Outfalls 001 and 003. 

Receiving Water Information 
Name: Lower Fox River 
Waterbody Identification Code (WBIC): 117900 
Classification used in accordance with chs. NR 102 and 104, Wis. Adm. Code: Warm Water Sport 
Fish (WWSF) community, non-public water supply. (Cold Water and Public Water Supply criteria 
are used for bioaccumulating compounds of concern, because the discharge is within the Great Lakes 
basin.) 
Low flows used in accordance with chs. NR 106 and 217, Wis. Adm. Code: The following low flow 
and harmonic mean values are from USGS for the Fox River at Wrightstown (Station 04084500) 
based on data from 1969 to 2013. The annual low flows used in previous evaluations were calculated 
by USGS in November 2010 so the updated low flows incorporate additional gauge data collected 
since this date. The gauge station is located 0.4 mi downstream of Outfall 001. 